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Development of Cold Shrinkable Termination
for 6600 V XLPE Cable
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Pothead type slip-on termination
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Target specification
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Shed shape
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Expanded state
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Type of stress control
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Separating terminal lug from termination housing
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Grounding and waterproofing method
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Specimen surface after ozone resistance
test
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Contact angles on specimen surfaces after sun-
shine weathering test
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Results of tracking resistant test
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Result of initial test and anti-pollution test
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Outdoor exposure test
(heavy pollution area)
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Outdoor exposure test
(medium pollution area)
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Outdoor exposure test
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Test results of terminations after outdoor
exposure aging on each site
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Sample after one-year outdoor exposure
test in medium pollution area
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Contact angles on termination surfaces
tested at each site
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